.'."",
N
L- ER 0 1 wﬂ z
. @7@@@ 7

1. THE FIRST SPORT TOURING CAR PLATFORM TO UTILIZEIRIVOT

\J

[
BALL SUSPENSION ARMS.
2. ALL SUSPENSION GEOMETRY CARRIED FORWARD FROM THE
FULL OPTION PRO CHASSIS, CERO ULTRA.
3. ACTIVE REAR SUSPENSION (ARS) ALLOWS INFINITE AI]JUSTMENT
T0 SUIT TRACK CONDITIONS. R s \
4. LOWER SUSPENSION ARMS IN COMPOSITE MATERIAL-[]NE PIECE —
LIGHTWEIGHT, DURABLE AND PROVIDE ADI]ITIUNAI.-FLEX (— ™
9. MID MOTOR MOUNT FOR OPTIMAL BALANCE AND GUﬂSI_STENGY : | o ® I
6. MOTOR MOUNT PROVIDES FOR A WIDE RANGE OF GEAR RATIOS? |

TO SUITE BLINKY SPEC RACING ACROSS ALL WINDS: |
I ONEIECE TOP DECK lnstructmn Manual

8. QUICK CHANGE SPUR GEAR MOUNT.

9. MOLDED TPU FRONT BUMPER. [ € ﬂf& wifﬂ/qi

10. STEERING KNUCKLES AR COMMON ON ALL 4 CORNERSHE el
REDUCING THE NUMBER OF SPARE PARTS REQUIRED. [ A

11. ONE PIECE BULKHEAD COVERS PROVIDE CONSISTENCY ANIJ, ———
REDUCES THE CHANCE OF CHASSIS TWEAK.

12. SPRING-LOADED QUICK-CHANGE BATTERY RETAINER SYSTEM

4
E "* 3RACING SHOP .
BANFIA(Y 3 - e Bl s A

https: //3racmg shop

H s
https://3rhk.world.taobao.com

http://www.3racing.com.hk



Specification / BBHERIE

BEFORE YOU START

Before building and operating your KIT-CERO SPORT M-FWD , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.

Make sure you review this entire manual. We cannot accept your KIT-CERO SPORT M-FWD for return or exchange after it has been partially or fully assembled.

#HHIL T DHIIC
KIT-CERO SPORT M-FWDD#EIL T EBUR LV DFTIC, 4 Y EURGHIFE [CHHEEGIETR. WBZ & CHEBRO L REBELIZILEL,
RBBH I TRICIIZIRORBIFTHIE TETRADTFHTTEILEL,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at https://3racing.shop to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

HR—k

BURICBET DIRME BURICRE I B5HPRIE TEBRV DD BEHL THYE I D MHHIL TOBE, £l l3RRBERRFICCERENH51581E BRERIC
3Racing™ R— b F—LDA—)L7” F L Ras.jp@3racing.comhk\TEIE L FEE WY, (BARGERS) F e, #4774 Mhttps://3racing.shop Tld. BFERY Y M 7Y
TICETRIER A T3V N\~ Y RUZOMOMRERE CEWRITE T, BERICEARMNBETR L CHAVWE A TERRUIEE BTV REET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-CERO SPORT M-FWD. Using any third
party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

RElcTRIBWE<AIC
RO TPEIRWEE L SR OEREREZ L <BFH TN RBICEEL T THIBLILE W BUREHIAEIE VL D TOLBRBIHR SR Bl b FicRE

TBHEESBOHBLET, Ffe AMRBIIHBMEREERDIBHZT7Y T L —FN—VEZ AL BREINTOE T RSN —Y EEERL COTHADIZE,
REBIRNE BN E T DTTTELIEEL,

Included Items / REICELETIT L Specifications / BARZAN Y% :

Overall Length/£& : 390mm Chassis Only
ISiliconelQiil
#500K Silicone Oil VRl #350K Silicone Oil Overall Width/£1& : 188mm

#500K > avA AN

Viscosity #350K >V I v A )L
350 CST

Overall Height/£&: 73mm
Wheel Base/RA—ILRX—2X : 257mm
Weight/2fgE& : Approx 1220g ( With Electronic Devices )

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
EHIREREHAE /Y b Ty TR/ Y N Ty THAE ¥ T LA ER
. . _ http://www.3racing.com.hk
English Version / 388ERR : https://3racing.shop

. SEUE. http://www.3racing.com.hk
Japanese Version / B#GEAR: https://3racing.shop

Contents / B

C CA GLUE
CAYIV—

. 1. Front Page / &4 P1
Tool Required / A EHY—IV : 2. Specification / BHEEE P2
3. Remaining Parts / (1B &G P3
1. 5mm Hex Wrench 4. Gear Differential Assembly / 777 7 DR P4-5
1.5mm <Ly F 5. Front And Rear Suspension Arm Assembly / 70> k & U7 H 27— LDEYHF —-----P6-7

2.0mm Hex Wrench N
2.0mm AfLYF 6.Bag3//\v7 3 P8

2.5mm Ball Driver Hex Wrench 7.Center Gear Adaptor & Solid Axle Assembly /

Zomm A EVE—FT THETE— &Y Uy F 792V OBHF P9
proiiipiti it 8. Front And Rear Bulkhead Installation / 701>/ b & U7/ \ILHAY OB --mmmn P10-11
5.5mm Nut Driver 9. Drivetrain Installation / BR&5/ 2 7 L DEUHF P12

5.5mm FyhRZAN .
10.Bag4//\v4 P13
11. Front And Rear Shock Tower Assembly / 701>/ b & V7723927 — DB - P14
12. Upper Deck Installation / 7/ X\— 7"y F DB P15-16
13.Bag5//\w%'5 P17
PLIERS WIRE CUTTER 14.Front And Rear Knuckle Assembly / 700>/ k & U7 Fv 7 )V DB} P18 - 20
TV — TV —hvi— 15.0il Damper Assembly / 71 14> 1 S— DRSS P21-22
16.RC Unit Installation / RCL =+ FDERWAFIF P23-25
_ 17.Front And Rear Body Post Assembly / 701>/ b & U7 RT 4 —RR DB P26-27
HOBBY KNIFE SIS 18. Setup Sheet / v b 7w T —b P28
Ay — ld 19.Gear Ratio Chart / ¥ 7L F Fvw b P29
20. Spare Parts & Optional Parts / AR7/N— & A T3FJVIN—"Y —mrmmemmeeee- P30-31
m ) 21.End Page / EE2AE P32

BODY REAMER TWEEZERS
RFq—1)—<— E>evk




REMAINING PARTS / 1@ EBam

SCERTEWDE,

-1

o

:’—-—-
Cross Wrench (1) Ball Cap Socket (1)
e SORLYF () R—IbF vy TV 4y k()
M3 x 8mm Button Head Screw (2)
M3x8mm i RZ Ay FXT1)2—(2)
C—=
I\
Open End Wrench (1)
Body Clip (8) F—=TVIV FLYF()

Rra4—9 w7 (8)

Ceramic Grease (1)
LSy oIV R()

2mm Allen Key (1)
2mm ANALVF ()

O

Cero Ultra Diff Bearing Housing
Low Profile (4)

AV S FIRTY YT
NI a-7a774Ib@4)

Servo Saver 23T (1)
H—REA/3—23T(1)

Servo Saver 25T (1)
H—KtA/\—25T(1)

AL
=

0il
.. For
Differential

#500K Silicone Oil (1)

#500K > F A1)V (1)

L

il

@ (= Zemrecs)

Thread Locker
222

SROHE
Low Strength / {538

Thread Locker (1)
xyowy v (1)

Double Sided Sticky Tape (1)
mET—7 (1)

~




u ‘ Watching the Gear Differential Assemble click here ‘

1.Gear Differential Assembly / 77

77 OHHLF

SCERDEMDE
s o

/

O

P5 O-Ring (2)
P50 V% (2)

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

Poee

M3 x 8mm Flat Head Screw (4)
M3x8mm 735w kAwY FX71) 21— (4)

O

10T Bevel Gear (4)
10TRNILFT (4)

18T Bevel Gear (2)
18TANILFT (2)

~

M3.6x9.5x0.Tmm

Spacer (4)
AR—H— (4) M5.1x15.4x 0.3mm
Spacer (2)
AN—1—(2)
‘ #
M10x 15 x4mm
Bearing (2) Differential Outer Joint (2)

NPV TITIZA—=T314V (2

Ceramic Grease
SV I IUR

18TANILFT

m—

38T Bevel Gear (1) Gear Differential Housing (1) 3.5mm Cross Pin (M Gear Differential Gasket (1)
38T ANILFT (1) FTTFINTIIVT() 3.5mm7AaxXEY (1) FT7TFIHRTY k(1)
, N\
Step 1 .~ Step2
P 7/
7/

/%I Outer Joint

TIT7UR—IaA b

/
/
M5.1x15.4x0.3mm /
Spacer 3 s
Z/\O_-U-_ /
\ o PS5 O-Ri 38T Bevel Gear 7/
D, Ring — 3gTANLET
» P50U Y S
= p
M2 x 9.8mm Pin 4
M2x9.8mm £ 7
4 Spacer
= 7 AR—H—
/
/
18T Bevel Gear %

18T Bevel Gear
18TANILET

M5.1x 15.4x0.3mm \

Differential Outer Joint

TITIEA=TaAL Vb
7/

/ \

7/

Gear Differential Housing
FTTINIIVYG

Ceramic Grease
SV IIUR

P5 O-Ring
P50U>5

#500K Silicone Oil
#500K > AV A A1)V

M2 x9.8mm
Pin
e

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

18TANIVF T DB FiFE. ARDEKSIT18TANLFT7H
WHREEUIAVAAIVET TNT IV TITANNTLEEW,

-4-


https://www.3racing.hk/movies/Cero_Sport_M_FWD_GearDifferentialAssembly.mp4

SCERTLEWDE,

1.Gear Differential Assembly / ¥7757 7 QR {Fi}

WS ear

’ IV ANy FRY 11—

M3.6 x9.5x0.Tmm
Spacer
AR—H—

10T Bevel Gear

10T N)LF+77

B e

N
e

_ii

i

#500K Silicone Oil
#500K ) aA>A 1)L

For
Differential
Wiscosity

500

After installing the 10T Bevel Gears, fill

Differential Housing with enough oil to

completely cover the Cross Pin as shown

in the left diagram. Slowly rotate the

Outer Joint to remove any air bubbies

trapped under the Bevel Gears.

10TANILF T OB fHiFE. ZRDELS /O

EVTHBBEY)AVAANIVET INIIVTIC

MTLEEW, Efee ANIVFT7 RIS LT

SBERVBRCR. T7UE—Ya(4 Y FepoKY
BLTEZRIFTBEMIBNTIREL,

4 M10x 15 x 4mm )
10T Bevel Gear ;
Step 3 LS . Step 4 Step 5 Bearing
~__ 3.5mm Cross Pin / M3 x 8mm \ /
'_\ 35mm7O0REY \ Flat Head Screw

‘ ——— Gear Differential Gasket
FTPTIHRTY b

\M10x15x4mm

Bearing
N7IVY

, Assembled View
/ #0357 [

Ol

M3 x 8 x Tmm Spacer (4)
M3 x 8 x Tmm AR—H— (4)

@ M3 x 8 x 3mm Spacer (4)

M3 x 8 x3mm AN—H— (4)

M3 x 8mm Set Screw (4)
B3 x8mm £y RS U 2— (4)

M3 x 6mm Flat Head Screw (4)
M3x6mm 75w Ay FX71) 21— (4)

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w kAwY FXT ) 21— (4)

4.8mm Ball Stud L=5 (8)
mﬁ 4.8mm R—JVAZw K L=5(8)

4.8mm Suspension Pivot Ball (8)
48mm PRIV FERY bR—)IV(8)

Ci

Upper Wishbone Spacer (8)
TYIN—D 4y Y1 R—Y AR—H—(8)

Ci

Lower Wishbone Spacer (4)
O77—74vYa1kR—YAR—H—(4)

[/

4.8mm Suspension Pivot Bushing (8)
4.8mm P ARY Y 3V ERy F Ty U5 (8)

L

5.2mm Suspension Pivot Bushing (4)
52mm YRR 3V ERY b TvvT (4)

4.8mm Ball Joint (4)
4.8mmA—)bVa1v b+ 4)

\_

Front Lower Wishbone L (1) /R (1)
oy bO7—o4vaR=L(1)/R(1)

o F

Rear Lower Wishbone L (1) /R (1)
y7a7—o4wvaiR—>L(1)/R(1)

Fiber Glass Chassis (1)
HoRA@HE v—2 (1)




u ‘ Watching the Front And Rear Suspension Arm Assembly click here ‘ Eﬂarpwa
=TRSO

2. Front And Rear Suspension Arm Assembly }7,—-—.7
707+ &YTHRT—LOBH MYIS LRy
(

Set Screw

Left / {4 5 2mm Suspension ./ Y UE

~

Pivot Bushing
52mm YAV 3>

ERy b ITvovy
4.8mm
Ball Stud L=5
| 43mm R—IVRZ Y FL=5 ‘
| Upper Wishbone Spacer
TYN—"Dqvyva
| K=Y AR—H—
-‘H, |
4.8mm Ball Joint
4.8r‘nm by - B 0
Front Lower """'d.|I
Wishbone L ! ]
A=A =
JavvakR=rL 4.8mm
Ball Stud L=5
Lower Wishbone Spacer AR—IVAZ Y FL=5
av7—o4vyva
: A=V AR—H—
Assembled View
#3r

- - 4.8 S ion Pivot Bushi
Note : Please repeat steps for Right Side assembly. ] 4,8:m ;;f,e\nn;'gla ';o ushing

[ THER BIAAOMEILIER Ty TEBEL TS, ERy Ty
Rear Suspension Arm / U7 - 427 —L 4.8mm Ball Joint 5.2mm Suspension

J

48mm AR—)bTaq1 vk Pivot Bushing M3 x 8mm
Left / =6l 52mm YRRV 3> Set Screw
ERy b Ty vy Yy bR7V2—

Upper Wishbone Spacer
TYN—TU4vTa

A= ANR—H—

‘=
/ h.“ |
|
4.8mm
Ball Stud L=5
R—IVAZ Y K L=5

Rear Lower Wishbone L
yra7—o4yyaR—rL

‘wg ‘
Lower Wishbone Spacer Ball Stud L=5
H av7—J14vy R—IVAZ Y FL=5
Assembled View Ay A Al

#H3I Y ~
- - 4.8mm Suspension Pivot Bushing
Note : Please repeat steps for Right Side assembly.

4.8mm YAV 3>
THERBIAAOMILIER Ty TEEEL TS, ERy Ty s



https://www.3racing.hk/movies/Cero_Sport_M_FWD_FrontAndRearSuspensionArmAssembly.mp4

2. Front And Rear Suspension Arm Assembly
7Yk &VT7HRT— LRI

S~
— 1T 1
(S T Ry

-

4.8mm
Suspension Pivot Ball

HARTV FERY I~7J‘C—Ilz°/

Front/ 70O b+

T

' M3 x8x Tmm

i e

M3 x 6mm
Flat Head Screw
75y ANy FRY ) 21—

Note: After the suspension arms are assembled, they should be

5 able to move up and down freely.
Tt THEE I YANY Y3V T —LOBYHIFE. ETFICAL—R
22 ICBIET ZHBRLTEEL,

SxgrinmEm
Low Strength/ {305

Thread Locker
ESA=2A4- ]

Assembled View b

#H37 [N

/

Pl

4.8mm
Suspension Pivot Ball
BRIV PERY FR—IV

M3 x 8mm

7Y Ny FRI)a1—

~

M3 x8x2mm
Spacer
AR—H—

Thread Locker
222

SREREN
Flat Head Screw Low Srangih | 3%
Thread Locker

ES=P24: )

Assembled View
#HII N

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
THE ARV 3 VT - LOBY HFE. ETFIRRAL—X

ICIET BB LTI EEL,




N Ao~
L‘ y = Rﬂ.’F.llli D~

Parts Include / Rz &HB/—Y ) R

O J

M5 x 7 x 0.2mm Shim (1) M3 x5x0.2mm Shim (2) M3 x 6 x 2.5mm Bearing (2) M5 x 6.5 x 2.5mm Brass Spacer (2)
M5x7x0.2mm <L (1) M3x5x0.2mm L (2) M3x6x25mmANT7YU>Y5(2)  M5x6.5x2.5mm TS5 ZANR—H— Q)

O

@ M5 x 7 x Tmm O-Ring (1) .
M5x7xTmmOY > % (1) M5 x 8 x 2.5mm Bearing (5) M5 x 7 x 1.5mm Brass Spacer (1)
M5 x8x2.5mm N771) > 7 () M5 x7 x 1.5mm 75 2 AX—#— (1)

M3 x 6mm Flat Head Screw (16) O .

M3x6mm 75w bAY KX 1) 12— (16)
M5 x 10 x 4mm Flanged Bearing (1) M8 x 12.5mm Steering PosE (g)
h M5x 10 x 4mm 75 Y IRT7 )24 (1) M8x 12.5mm 277U Y ZKZ b (2)

~

M3 x 6mm Button Head Screw (1)
M3 x6mm RZ Ay FX71) 12—(1)

Midship Belt 306 (1)
M3 x 8mm Button Head Screw (1) Sy Ry FAIL b 306 (1) Gear Adaptor (1 )
M3 x8mm RZ Ay KT U 21—(1) FTTETR—

M3 x 12mm Button Head Screw (1)
M3 x 12mm RZ Ay KX 1) 2—(1) Cero Spur Gear Locker (1)
o ZN—F7avhH—(1)

| 20T Pulley (1)

M3 x 8mm Titanium Low-Profile Machined Screw (2) 20T 7—1—(1)

M3 x 8mm F 2 EEMIXY (2)
Ol .
ad Ste_erlng Aml -L(1)
4.8mm Ball Stud L=5 (5) ATT7VYTT7—L-L()
4.8mm R—JV X% F L=5(5)

Ol

5mm Countersink Washer (2)
SmmAF7IVITTvv—(2)

Differential Bearing Housing High Profile (2)
AV TAIRTIVT
NOI2TNA7a77AIb(2)

Steering Arm -R (1)
ARTFT7VTT7—L-R(1)

M5.5 x 10mm Cooling Fan Mount (1)
M5.5x 1T0mm 2E 7 77> k(1)

Steering Link (1) Motor Mount (1)
AF7ITI7(1) E—4F2—<UVEM0)
102T Pulley (1) Bulkhead A (2) Bulkhead B (2)
\ 102T 77— —(1) INLIANY F—A(2) INILI ANy F—B(2) /

-8-



B T 1T ikl

<L EROEWDE
3. Center Gear Adaptor & Solid Axle Assembly }—W
Y S—FTT5 75— &Y FPHRIL OBfH =GRy
/

Step 1

° ‘Watching the Solid Axle Assembly And Center Gear Adaptor click here ‘

40 x 40 x10mm Fan
40 x40 x10mm 7 7 >

Cooling Fan Mount (Not Included)
o clks - )
Cero Aluminum Motor Mount BT 7RIV BBREENTEY EEA. )

ta7IVIE—E—VUV b

M3 x 12mm -
Button Head Screw _
REIANY FRYY 21— e

M3 x 8mm - -
Button Head Screw - M5 x7x0.2mm
REUAy FRT 11— 7 Shim
I’ PN
e

Thread
Locker

Thread Locker
E=P24- |

b
-~
7
-
/ Button 1 -7

Midship Belt 306
Iy FYy TNV 306

Button Head Screw -

REvAY FRHY1— g T~
) ~ _
~
M5x7 x Tmm \ ~
O-Ring ~
~ . ~
ou¥y - M5x 10 x 4mm
7~ .
_ Flanged Bearing
Cero Spur Gear Locker - TSVIRTYUH
8 RN=-F7OvH— 7
P 20T Pulley Spacer
,,,,,,,,,,,,, - 20T7— U —RR—H—
Step 2 20T Pulley
—_1) —
M5x7x1.5mm 0T7=Y '
Brass Spacer -
¥ D P Y
% | P M5 x 8 x 2.5mm a L - =
- Bearing »N o
TG N a -

\ Assembled View
1027 Pulley r4=hva

102T 7—1)—



https://www.3racing.hk/movies/Cero_Sport_M_FWD_FrontAndRearBulkheadInstallation.mp4

4. Front And Rear Bulkhead Installation

707k & U7 INIVIANY FORSTH

SCERTHEWDL

/S 20777

-

M3 x 6mm
Flat Head Screw
73v Ny FRI)a1—

Assembled View

VA

~

-10-



4. Front And Rear Bulkhead Installation

SRS

787k & U7 INIVIANY FOBSTLF

sz

/Step 1

e 4.8mm
T BallStudL=5
F—IVZ&y FL=5

Steering Link
ATFTITIVY

Step 2

M3 x 6mm
Flat Head Screw
75y Ay FRYJa1—

Steering Post
AFTIVTRRAE

|
|
|
|
|
|
|
|
A
_ - | 5mm Countersink Washer
- - - | SMmMARTTUVITTYIv—
- 7
L & & - |
Yl o
1
g.slrwsrtndl_ S e ! M5 x 8 x 2.5mm >
all >tud L= - I Bearin
R—IVAZY K L=5 7 | ’\"T"ﬂ/'?“
,,,,,,, - M3 x 8mm
Titanium Low-Profile Machined Screw |
St 3 FREREMIRY | i
ep | M5x6.5x2.5mm
Brass Spacer
\ TS AAR—H—
|
|
\ /‘
M35 x0.2mm ‘ sl Fop L,
Shim |
P \ Steering Arm - L
| RFTIVVIT—L-L
| A
| M5 x 8 x2.5mm
[ Bearing
o= 1 T2 A
M3 x6x2.5mm = ‘ NTV¥T
Bearing |
~NTIVYG |
| M8 x 12.5mm -
|
|
1

Bulkhead A
NIk ~y F—A

Bulkhead B
NIVI~NY F—B

M3 x 6mm
Flat Head Screw

77y Ny FRT)1—

Note: Don't tighten the 2 screws

shown in the picture

THE  BRICHD2FDRT
FHHENTLREL,

)

| |

LA

( N\
Note: After assembling the steering bellcranks, the assembly should
be able to pivot freely.
THR  RATT IV IV AT LOBY) . ETIRRAL—RIT

BETEHRRLTLLETL, )
(" Bulkhead B N
NI~y F—B

‘ " Bulkhead A

4.8mm Ball Stud L=5 1Ly E=A
(I.Bmm R—IVAZY K L=5 )

y

-11-



. N N 4
u ‘ Watching the Front And Rear Shock Tower Assembly click here ‘ [Epla-'F-wiah

5 Drivetrain Installation / BEEh 2 7L OB M [EET &
Differential Bearing Housing High Profile / \\

TAVIVNS TAITRTFUVGNIIVT NATAT 7LV

\¢ ,‘(

Differential Bearing Housing High Profile
LAWK S TATRTIVGTNIIV T NATAT 7LV

Assembled View

437 [

Default Belt Tension Setting

BENIVE TV aVRE

Front Note Position Rear
\ pd=Pas HEEE D7 /
- 12 -



https://www.3racing.hk/movies/Cero_Sport_M_FWD_FrontAndRearShockTowerAssembly.mp4

S o S 4
EERDEWDA
Parts Include / 5 IcZ 8B/ —Y 7”7/.5'&0”/77

~
m - S

M3 x 3mm 4.8mm Ball Stud L=5 (12)
Set Screw (8) 4.8mm Stabilizer Ball (4) 4.8mm R—JV A% v K L=5(12)
Yy FXT1)21—(8) 4.8mm R Z2EZ A HF—KR—)l (4)
M2.5 x 6mm Socket Screw (4) . M4 x 7 x 2.5mm Bearing (4)
BAG 4 M2.5x6mm 4y k24 Y 1— (4) Stabilizer Locker (4) M4 x7 x2.5mm X7 1) >4 (4)

RAZ2EZAF—Ovh—(4)

[
M2.5 x 10mm Socket Screw (4) _
M25x10mm Yoy f RS 1) 12— (4) ’
Twist Bar 19mm (2)
_ YA X FA—=19mm (2)

M3 x 5mm Upper Deck Bolt Screw (2) Front Shock Tower -A (1) /B (1)
M3 x5mm 7 v IN\—FvF KIV XD (2) Zav b3y s27—-A(1)/B(1)

N =

M3 x 6mm Button Head Screw (6)
M3x6mmiRZ~A\y RX71) 12— (6)

o

M3 x 8mm Button Head Screw (8) Bulkhead Cover (2) Rear Shock Tower -A (1) /B (1)
M3 x8mm Rz A\ KX 1) 21— (8) NV ANy RAIN—(2) Y7avy27—-A(1)/B(1)
1.0mm Stabilizer (1) 1.Tmm Stabilizer (1)
1.0mm RZES 1 H—(1) 1.1mm RZ2ES 1 H—(1)

Fiber Glass Upper Deck (1)
TJSRIT7AN=TvIN—TvF(1)

-13-



Lz ST

4 Rear Shock . SLEROEWD:
6. Front And Rear Shock Tower Assembly
70Y+ & YT Y3727 — OB} V) SR

/ M3 x 8mm - \
/ £ \ Button Head Screw Front / 7Ok
4.8mm - REUAY KR 21— ‘
Ball Stud L=5 F y ' t

R—IVRAZ v FL=5

Bulkhead Cover
NIVI A~y FhHIN—

4.8mm
Ball Stud L=5
R—IVZAZ vy FL=5

M2.5 x 6mm
Socket Screw Front Shock Tower - A
Vv bR 21— ZaYbravyr7—-A

Note : Please repeat steps for Right Side assembly.
AR BIAAOMEILER Ty TERURL TIEEL,

¥
Button Head Screw | =
REVAY BRI 21— ‘ 3 4.8mm
£

Ball Stud L=5
R—IVAZy K L=5

Bulkhead Cover
NI~y FAN—

J

4.8mm
Ball Stud L=5
R—IVRAZ v K L=5

Rear Shock Tower - A
U723vy27—-A

M2.5 x 6mm

Socket Screw
Yoy bRYYa—
Note : Please repeat steps for Right Side assembly.
\E‘“}iﬁ2Eljﬁﬁ‘:]o)%ﬁt/tatl?‘yf’éﬁg‘é‘)i&b’(@’ié’b‘o

-14-



u ‘ Watching the Front And Rear Stabilizer Assembly click here ‘

. —

7. Front And Rear Stabilizer Assembly
787k &UTRAZESAF—OM{FF

LEZ S
SCEROEUID
2 [EETET

M
t

M4 x7x2.5mm
Bearing
NFIVYT
1.1mm Stabilizer
1.1Imm A2 ES A H—

Set Screw

~

3x3mm

v bR 1—

Assembled View
4HIT X

i

Stabilizer Locker
ARESAH—Oy H—

4.8mm

1.0mm X2 ES A H—

|

Stabilizer Ball

ARZESAHF—FR—Ib
@
Note: M3 x 3mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer. M3 x 3mm
THEE  M33mmE Yy FRY Y 1—EREES A e A
F—%BOY 7 LTVELEERRALT v hA7Y 3
KEEW, £y PRIV 1—ERZESA
P—IEELTVLBRRELE L. Z2ES
AP —HBRL—RICHEBTELS IR
K LTLIEEL, )
M3 x3mm
Set Screw
Yy bRV 21—
M4 x7x2.5mm
Bearing
1.0mm Stabilizer TUYG .

i

Assembled View
431 [™

-

Note: M3 x 3mm Set Screw does not need to

be tighten,just need to slightly touching
the stabilizer.

THEE M3BmmtEy FRV Y1 —ER2ES A
HF—%@<Ov I LTWEVWEERERLT
KIEEW, £y PRIV 1—ERZESA
F—CBCELTVBREL L. X2ES
A —DBRL—RICHEEBTBKSICHE

J

LTLIREL,

X

4.8mm
Stabilizer Locker Stabilizer Ball
ARESAHF—Oy H— AREZAH—KR—

W

T @)/
M3 x3mm
Set Screw

ty bRV 21—

-15-


https://www.3racing.hk/movies/Cero_Sport_M_FWD_FrontAndRearStabilizerAssembly.mp4

LErZ S
[E”!a.’F;wi DQ
7. Front And Rear Stabilizer Assembly ==
707+ &UTZRRESLH — DRI M/ (ELaRT
/ M3 x 6mm \

Button Head Screw
t7 REYAY KXY 21—
M3 x 5mm

Upper Deck Bolt Screw
TYIN=TFTvF RIVLbRT

i

Twist Bar 19mm
M3 x 6mm YA R FR—=19mm
Button Head Screw i

REUAYy FRIY1—

M2.5 x 10mm
Socket Screw
Viy bR a1—

Fiber Glass Upper Deck
ISRT7AN=TYN=FTvF

Twist Bar 19mm
YA X FIA—=19mm

M2.5 x 10mm
Socket Screw
Viry b X9 Ja1—

Assembled View
4037 [N




Parts Include / #miIcE&HB/IN—Y

A ____ o>
[ y = Rﬂ.’F,llli Dﬁ

NI/ SR T

o

Suspension Pivot Ball with Screw 3.5mm x 5.2mm (4)
O PARY Y 3 VERY bR—)VRY 3.5mm x5.2mm (4)

-

Suspension Pivot Ball with Screw 4.5mm x 5.2mm (4)
A PARY Y3 VERY FAR—IVRY 4.5mm x 5.2mm (4)

0=

4.8mm Ball Stud L=7 (4)
4.8mm KR—JVAZ Y K L=7 (4)

bt

M3 x 6mm Button Head Screw (4)
M3 x6mm REZUA\Y FXZ1) 21— 4)

M3 x 6 x 3mm Spacer (4)
M3 x 6 x 3mm AX—4— (4)

O

M6 x 10 x 3mm Bearing (8)
M6 x 10 x 3mm N7 1) > 5 (8)

[

4.8mm Suspension Pivot Bushing (8)
48mm B ARV Y 3V ERY b TvI v (8)

Cl

Upper Wishbone Spacer (8)
TYIN—T 4y Y2 R—Y AR—H—(8)

M4 x 16mm Turnbuckle (4)
M4 x16mm Z—>/\v )b (4)

18mm Turnbuckle (2)
18mm Z—>/\v 71U (2)
e T ——— —

30mm Turnbuckle (2)
30mm Z—>/1\v )b (2)

_

Rear Outer Shaft (2)
V7702 —=vT7 k(2

o

Cero Ultra Outer
Shaft Hub 3mm (4)
avIb b3S 72—
<% 7 bI\T3mm (4)

e

Cero Universal Swing Shaft (2)
TR IAZN-HIVRAV T2+ T ()

s

Rear Knuckle Arm (2
D7y oI1L7 —L\( )

Front Knuckle Arm (2)
7Y by IIVT7—L14(2)

~
O

M3 x 5 x Tmm O-Ring (4)
M3 x5x 1TmmOY % (4)

4.8mm x 16mm Ball End (8)
4.8mmx 16mm R—)LIT > F (8)

ey

Front Upper Wishborn Ball Cap 5.2mm (4)
OV b7yvIN—T v
A= R=IbF*+ v 7 52mm (4)

Composite Knuckle (4)
JAVRIy b Fy oI (4)

>

Upper Wishbone A (2)
TyiIN—74v2a2R—VA(Q2)

<

Upper Wishbone B (2)
TyvIN—74 v a1KR—B(2)

-17-



~ -~ ____o~

u ‘ Watching the Front And Rear Knuckle Assembly click here

8. Front And Rear Knuckle Assembly
707k &VTFy7IVOR T

EEERIRUTS
7”».5’&0” 7'7

(@D Step 1

10.0mm

Upper Wishbone A
TYN—U1yaR—VA

Upper Wishbone Spacer
TYN—TqvTa

R—y ZAR—H— \o
| o

4.8mm Suspension
Pivot Bushing

4.8mm P ANV 3>
ERy b TvI TG

2.0mm Hex Wrench
(Not Included)
20mmAFLVF
(HREIITBEENTEYE LA, )

Ceramic Grease
t5IvIIUR

~ UppernWishbone Spacer
TYyIN—TJ4q4va
A= AR—H—

~

M4 x 16mm
Turnbuckle
Z—=2 Ny IIb

Assembled View

Step 2

Front Upper Wishborn Ball Cap 5.2mm
A= WP ACly P a2
R—> R—I)bF v v 7 52mm

Note : Please repeat steps for Right Side assembly.
THERBIAROMILIER Ty TEEELTZEL,

/

p
Step 1

10.5mm
+—>
Upper Wishbone B
TYIN—=U1vY1R—VB
Upper Wishbone Spacer

TYN—T4v¥a

ey AR = \
\O | |

\

\

|

4.8mm Suspension
Pivot Bushing
4.8mm Y ANV

2.0mm Hex Wrench

(Not Included)
20mmAfALYF
(HAIEEENTEYERA. )

~

Ceramic Grease
€SIV UR

M4 x 16mm o

Turmbuckle Assembled View

2=v\v b IS

#Hir
—— —=m—— — — -
s
s
s
s
s
s

Upper Wishbone Spacer P -
TYIN—"T4va P

K=" AR—H—

Step 2

\ Front Upper Wishborn Ball Cap 5.2mm

Javbr7yviIN—Tqava
R—> R—)bF v v 7 52mm

v
ERy b Tvvs

Note : Please repeat steps for Right Side assembly.
AR RABEOEIIER Ty TEBRUIRLTIEZEL,

)

J

[



https://www.3racing.hk/movies/Cero_Sport_M_FWD_FrontAndRearKnuckleAssembly.mp4

8. Front And Rear Knuckle Assembly

7Yk &V7Fy71VORFIF

SLERTEWDE
27, PG

ront Knuckle / 7> k-+voib
Left / Efl

Step 1

Button Head Screw /'

Suspension Pivot Ball with
Screw 4.5mm x 5.2mm

O YRRV 3 VERY b
R—IVRY 4.5mm x 5.2mm

M3 x 6mm
REAIANY FRY 11—
Front Knuckle Arm
A= VA [ Ll N
Composite Knuckle
AVRIY by oI
Suspension Pivot Ball with
Screw 3.5mm x 5.2mm
O YAV aVERY b
R—)VXY 3.5mm x 5.2mm ,

Cero Ultra Outer
Shaft Hub 3mm
tavIVbS TR —
¥4 7 b7 3mm

/0\ M3 x5x Tmm

O-Ring
ouvy

\ M6 x 10 x 3mm

Bearing
"7V T

Assembled View
#A 37 [N

[ Note : Please repeat steps for Right Side assembly. ]

TERBIBMOBIIERT Y TEZIRLTITEE L,

-

4.8mm x 16mm\

30mm Turnbuckle
30mm 2= /Ny 7L EJ-?ILEB?I:‘/F

4.8mm x 16mm
Ball End
R—=IVTVF

Step 3 b - ) 56mm g
S Assembled View
RRUE :E4
Cero Universal
Swing Shaft
O 1zZN—H%)L
RAVT T b

Please reassemble this section once again.
M6 x 10 x3mm TOBHELS—ERFITTLREN
Bearing

N7V

M2 x 9.8mm Pin
M2x9.8mmkE>

Thread Locker
ESA=P ]

Drive Shaft Roller
F347Yv7b0—5—

/G

M3x6x3mm/

Spacer ‘ ) . M3 x2.5mm
XR—H— Universal Swing Set Screw
Outer Shaft ty bRV a—
a1 N—H)b
k RAVGTIE2—2 v T b
4.8mm
Ball Stud L=7

R—IVRABR Y K L=7

TER BIABOMEIIER Ty TEZVIRLTEE L,

[Note : Please repeat steps for Right Side assembly.

/

-19-



8. Front And Rear Knuckle Assembly
707k &VTFy7IVOR T

LErZ S e el
S LEROEU D,
S 257

Rear Knuckle / V7+v71b

Left / A=Al

M3 x6mm
Button Head Screw

Rear Knuckle Arm
U7y 7Ib7— L

M3 x6x3mm
Spacer
ANR—H—

4.8mm

Ball Stud L=7
R—IVRZ Y FL=7

Assembled View
#H5T X

-

~

Suspension Pivot Ball with
Screw 4.5mm x 5.2mm
O YAV aVERY b

Assembled View

Nofte : Please repeat steps for Right Side assembly.
THEEBIABOMIIERT Y TEZURLTIEELY,

|
|
I
|
|
Step 1 \ REVAY FRT )2~ A—1L% 45mm x 5.2mm
|
4.8 161 4.8 161
Balrllir:dx m 18mm Turnbuckle Balﬂir:dx e \i
R—IbIV K 18mm Z—> 1\ 7 )b R—ILTVE [
|
L ‘
_ - |
|
|
| Rear Outer Shaft
| UTPTI8— %7k
X 2 \
< »> [
47.6mm /\ M6 x 10 x 3mm
H Bearin:
Assembled View A7 Mexi0xsmm ~7VYy
A - »
F4zlva _ NFYVY \
-~
~ - Composite Knuckle
7 \ Y AVESY b oI
-
- |
-~
- I
-~
- |
-
- |
-
P Step 2
P |
| Cero Ultra Outer Suspension Pivot Ball with
‘ Shaft Hub 3mm Screw 3.5mm x 5.2mm
| AYIVES TUR— LAY ARY Y avERY b
M3 x5 x 1Tmm ¥+ 7 F\T3mm R—IV%Y 3.5mm x 5.2mm
| 0-Ring
‘ oy
|
I
|

#HiIN

Note : Please repeat steps for Right Side assembly.
THEER BIABDMBILER Ty TERUIRLTIEEL,

)

-20-



[ V=) 7 ﬂ.'F.wi D~
Parts Include / ®{GlcE&HB/IN\—Y W/Sgﬂﬂf;
4 N

O-Ring Cover (4) m . '

oYY T HhiN—(4)
Cero Big Bore Low Profile shock Silicon Cap (4)

Absorber Ball Cap (4) ¥avsyIaAyFy 7 @)
tl:l v R7Oo—70774Ib
TV—=N—=KR—=)bF+v T4

Bottom Cap (4)
RhLFvv7(4)
. Shock Top Plastic Cap (4)
2.5 x 6 x 0.4mm E-Ring (8) Sy ow “ ) W
25x6X0.4mmEY > 7 (8) ¥3v7 by TITEe YT @
o Aluminum Spring
Base Cover 14mm (4)
9x1. o Adi le Ring (4 TIVERATY Y
M2.9 x 1.9mm O-Ring (4) djustable Ring (4) AR=ZH/\—14mm (4)

M29x1.9mm Ol > 7 (4) AREREY>T 4)
Upper Cover (4)
o I 7 v IN—HN— (4)
Shock Piston (3 Holes) (4)
Yav IEX V(3 ER—IV) (4)
M1.4x 14 x 20.5mm 5.75T Spring (2) M1.4x 14 x 20.5mm 6.0T Spring (2) .

M3 x 22mm Shock Shaft (4) M1.4x14x20.5mm 5.75T 27U >4 (2) M14x14x205mm6.0T A7) > 5 (2) Oil Shock Body (4)
M3x22mm<av o+ 7k (4) (Yellow C2.6) (White C2.5) T avIRT 1 (4)

N

u ‘ Watching the Oil Damper Assembly click here ‘ ‘[‘E_/Rlalrp;w‘a~
9. 0il Damper Assembly / A IV5 >V I\— DB T+ IS B iy

[( N ! | )
Shock Piston (3 Holes) ‘
Step 1 gopeesia, Step 4 | Step 5 mmmm
I I
|
2.5x6x0.4mm \ M3 x 22mm Please pre-thread the ball end hole by using a M3 Screw.
E-Ring Shock Shaft YUAVFAIVEABHIT, EIIMIZAEYTY— I EEDT.
EUVY ¥avsvvIh —ER—IVF vy Th—IUc 2y TLTCREW,
~
N — e e e — — — — — — — —
Cero Big Bore Low Profile
5 Absorber Ball Cap
2.5x6x0.4mm oy JR7 O—7a774Ib ]
E-Ring TIV—=N—=R=IbFvvT -
EU>Y
N J PLERSE

COR‘RECT

Oil Shock Body
FAIWYavIRT 14—

‘ Ceramic Grease
tIIvIIUR
0O-Ring Cover
0T hIN—
g Bottom Cap
/k KhLFvyv T \NCORRECT
~ M2.9 x 1.9mm
S 0O-Ring
~ ouvy
~
~
~
Adjustable Ring N

\ AR >

-21-



https://www.3racing.hk/movies/Cero_Sport_M_FWD_OilDamperAssembly.mp4

e S o
‘L-"E—7'r .0.'F;wi0~
9. 0il Damper Assembly / A1 IV5 > 1X\— DB FIF [E B0 iy

/ r 1.Fully extend the shock shaft until piston is at the bottom of shock body, \
while holding the shock upright fill shock oil to the level shown on the diagram

-_—

| to the left.

m 23V IV T FEER MDY 3 I RT A DR THICKSETTICEE.
YAvIFAINEERNDHEELETEANLET.

Upper Cover

7 o JN—F1I% 2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
7w IN— —

SAHS LM SHHEIND LS ICER M Z ETIRBIEEE. [AHELEBET
B YER M YEETIRBHNLTIEEL,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEVav Vv 7 MESIE BETHNREY 3 v IFMIVERRELTIIREL. TORE
TS5HEEBRE. ETCOKAHELLEOTVRREHERLTIRLEL,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.

JYAVF Py TERYFFET. TOB. UV F vy TERNDICRERFTITEHASEY T
Shock Top Plastic Cap BTETRBDREANEHEET. PEOFAIVHENBFEADNHYETHHESY FLA.
vavy by I ITFvy T

5.Fully tighten the cap and clean off any excess oil.
Tavi by TFv v TYN—hHN—%LoHYERY I EREAAIVERERVET.

‘_\ Shock Silicon Cap
avoryyarvFyy 7

INCORRECT @ CORRECT
TER R

Install shock silicon cap on to shock body in an angle as shown,

it is normal for excess oil to leak out.

YAV IRTAILIVAVF vy TERYMFT B DEDOF LD
BNBHEDBYETHEELYETEA. )

Spring

27UV E \

C) \\\\\\ \\\\fj
N @ ®
AIuminur;Spring Base Cover 14mm Q\Hs_s'e bled VIeW Alurin;r;iprirgzase;%vq 141121m
FIWZRT )V GR=ZH/IN—14mm A7 ¥ j 7IVE Y GR=ZHN—14mm
an
.("l F

by

#350 Silicone Oil
#350>)aVF AV

-
-
Front / 7Ok

~N

~

M1.4x 14 x 20.5mm 5.75T M1.4x 14 x 20.5mm 6.0T

Spring
AT

-22-



Parts Include / @< &HB/I\—Y

SCERTHEWDE,

) AT

( : I )
3mm Flat Head Washer (2) Battery Housing_C (2)
3mm 7o Y '“’\"/ F'7“/:/‘\"—(2) /\\"/7_'U_/\'7:)\/7_C(2)
Motor Adaptor (1) m
E-2-7875-(1) MO0.6 x 4.4 x 8_4T Spring (2) Battery Housing_D (2)
. . 49 (2) o VS
m M06X44X8_4TZ7°U/7( I\ YJ—N\HIv45 D2
BAG 7 y 7 7 7_D(2)
28mm Turnbuckle (1) —
28mm Z—>/\v )b (1)
4.8mm x 16mm Ball End (2)
g M3 x3mm Set Screw (1) 4.8mmx 16mm R—JLIT Y K (2) Battery Housing_E (2)
M3x3mm &> F2712-=(1) Ry FU—I\TIV5_E(Q)
M3 x 16mm Set Screw (2)
I3 x16mm 2y RS 21— (2)
Servo Mount Plate (1)
M3 x 6mm Button Head Screw (9) e N =
M3 x 6mm K& Ay K241 21— (9) YoARRTY T )
Servo Mount L (1)
M3 x 6mm Flat Head Screw (6) . SN
M3x6mm 75w kAY KX 1) 12— (6) Battery Housing_A (1) FoRRTZELD
. Ny TU=I\NIIVF_AQ1)
' Battery Housing_B (1)
M3 x 8mm Flat Head Screw (2) Ny FU—=I\IIVJ B(1)
M3x8mm 75w Ay FXT1 21— (2)
4.8mm Ball Stud L=5 (1) Servo Mount R (1)
\ 4.8mm R—JV X2 K L=5(1) H—RIUFR(1) )

e T T il

u ‘ Watching the RC Unit Installation click here ‘

10. RC Unit Installation / RC. =y FOEIV{FLF

L EROUID:
T, AT

~
Step 1

Servo Mount Plate
Y—RIIV M TL—F

Servo Mount R
HY—RIIV R

Servo (Not Included)
H—RERICIEE
FNTEVELRA. )

3mm Flat Head Washer
3mm73>wy b
ANy RTy v —

M3 x 8mm

Flat Head Screw /'

7Y Ny FRY)21—

-

/0\ 3mm Flat Head Washer

3mm75v b
ANy RTy o y—

M3 x 6mm
Button Head Screw
REIAY FRY ) 1—

'#

. - e

Ball Stud L=5

R—IVAZY FL=5 r
M3 x 6mm

Button Head Screw
REUAY FRY)1—

I
|
|
|
|
|
|
‘ 4.8mm
|
|
|
|
|
|

Servo Mount L
H—RI IV ML



https://www.3racing.hk/movies/Cero_Sport_M_FWD_RCUnitInstallation.mp4

SN A
SCEROEW DR

10. RC Unit Installation / RCL=+ FOERW{HF ISR

7

N\ 28mm Turnbuckle \
- 28mm Z—>/I\w 7L

m—*
4.8mm x 16mm

4.8mm x 16mm

M3 x 6mm
Flat Head Screw
75y ANy RRY 1) 1—

Ball End Ball End
M3 x 3mm R=)bTV R R—IbTV K
Set Screw
v b
AV a—

‘ Motor (Not Included)
E—2—(HRAIKIFEE <
‘ hTEVEEA. ) 55mm

Motor Ad Assembled View
’E(fg —Ta"jéti??r”? - '%E _‘-lz

64 Pitch 40T Pinion Gear (Not Included)

64Ky FATE=F VF7T )
(BRI EENTHEYE A, )
\_

I ’
Receiver ’
(Not Included)

Ly—nN—
(HBIEEENTEY EEA. )

Step 2

Double Sided Sticky Tape
mET—7

Step 3

ESC (Not Included)
ESC (HBRITEEFhTEYEEA. )

M3 x 6mm
Button Head Screw
REUANY FRY ) 1—

M3 x6mm
Flat Head Screw
TZY ANy FRYUa1—




CEROIEWD,

10. RC Unit Installation / RC1.='v FOEY{FLF
-

M3 x 6mm
Button Head Screw

MO.6 x 4.4 x 8_4T Spring A2 K241
REAINY R a1—

MO0.6 x 44X 8_4TA T 5

w/j.

Battery Housing_D
Ny TY=I\NTIV5 D

Battery Housing_C
Ny FV—=IN\IIV5 C MO0.6 x 4.4 x 8_4T Spring
MO0.6 x4.4x8_4TRAT UV

M3 X 16mm
Set Screw
Yy bRV a1—

TrERTT

Battery Housing_D
Ny FV=INIIVT D

Battery Housing_E
Ny TU—IN\IIVTE

e~ -y

Battery Housing_C
Ny TV=N\IIVT C
Battery Housing _B
Ny FU=INIIVT B
M3 X 16mm
Set Screw
ty bR a—
\ Battery Housing_E

Ny TV=I\DIVYJ E

Battery (Not Included)
Ny 7Y— (HRIFEE
nNTsYELA. )

M3 x 6mm
Flat Head Screw
75y ANy RRY ) 21—

-25-



S A~
/ & ERﬂ.’F.wi Dﬁ
Parts Include / & GicEZ HB/IN\—Y (S 2o

M3 x 6mm Flat Head Screw (2) M3 x 1T0mm Button Head Screw (4) M3 x 8mm Flat Head Screw (4)
M3x6mm 75y bAY FX2 21— (2) M3Ix10mmAREZIAY FXI)1—@) M3Ix8mm 735w kAY KXZ 11— (4)

On P

o M3 x 6 x 3mm Spacer (2) M3 x 12mm Button Head Screw (2)

~

M3 x 6 x 3mm AXR—H—(2) M3x12mmKREZUAY FAT 1) 1—(2)

Front Body Post (2)
Flanged Nut - 4mm (4) 7aY bRT4 =KX (2)
75>79F v b -4mm (4)
Rear Body Post (2)

VT7RT4—KZAk (2
Composite Upper Bumper (1) )7 RTF4—ERA B (2)

AVKRI Y b7y INs—INVIN—(1)

Brass Bumper 80G (1

Bumper (1) Rear Fiber Glass Body Plate (1) Foam Bumper (1)
\_ ININ— (1) Y7 HS RERT 1 TL—F (1) TA—LINVIN— (1)

n ‘ Watching the Front And Rear Body Post Assembly click here ‘ tEW
11. Front And Rear Body Post Assembly = N

IOV k &UTEF1—KZ FOBHF

- N
( M3 x 6mm \
Flat Head Screw
¥ 75vrAvERova-
i

Composite

Upper Bumper

AVKRY Y b

Ty IN—INVIN—

Brass Bumper 80G
752NV IN— 80G

Foam Bumper
TA—LINVIN—

Front Body Post
A=)

RT4 KR+

M3 x 8mm
Flat Head Screw
) TS5y kANy FRZY2—

-26-

/1 Bumper
M3 x 8mm INVIN—
Flat Head Screw
TZ3v bAY FRYYa1—

\



https://www.3racing.hk/movies/Cero_Sport_M_FWD_FrontAndRearBodyPostAssembly.mp4

L Sl

11. Front And Rear Body Post Assembly
707k & VT RF4—KRAFORRFIF

) AR

L RO

(

M3 x 12mm
Button Head Screw
REIANY FRY 1) 21—

M3 x 6 x3mm
Spacer

M3 x6x3mm
T Spacer

ANR—H—

Flanged Nut - 4mm
757YF v b -4mm

-

Rear Body Post
UYT7RT4—RX b

Rear Fiber Glass Body Plate
UTHZRAGHERT 1 TL—F

M3 x 10mm
Button Head Screw
REIANY FRY1)1—

\\

Note : Please repeat steps for Right Side assembly.
THEE BIABOMEILIER Ty TERURLTIZEL,

Final Assembled View
g s VAN

-27-



DRIVER %=

DATE 29 - 12 2023

SCERTLUTI]

FINAL POSITION (V3175 BESTLAP ({0

[IRCUIT =s  SACCE  [LASS ) BLINKRY
7”2 ?Mﬂﬂ’p W Pacc e ] w00k =m) ourpoor =50 | | OPENSTOCH
W TRACK (53) ASPHALTCE%) | CARPET (%) U] moprry
1/10 SCALE RADIO CONTROL FWD CHASSIS W 7eaciion EH) [ HIGH () meomum & [ sow 6%
SETUP SHEET W 7RACK CONDITION (S5 AATEE) ] BUMPY ()
OLID AXLE UFFER AL | RIDE HETGHT
(EHEEE) spooi, (E#) HINGFIN - Ol G (BE35) bk
O] eeam st 0 # 3al _—
E lEI]K/(IﬂlEEfE/EE) X PISTON (5%) m"{ﬁg g)””‘[ .
= ARG ur s THICKNESS 3 o N 24 HouEs 20
puosy I ww | ———
T E® g —————— | SWAY BAR (1)
UFFER LINKAGE SPRING (%) 0
ABSOREB INNEF SFACER 8Racing Green ~|——— —
DROOP GHIEET12)
SPACER _|» BLADOER FOAN
| — (HEETEER G4 16 mor
SHIMS urren ves L1 mo o0wnsToP
s ® I — ). T (B8 LERAD)
mas | o HOUSING 0 % 32w
w O CASTER (FEF) TOE ANGLE () R
ACKERMAN SFACER [ OWER WISHBONE SHIMS 40 _ 40
UFPFER assonser I WL g
h HINGFPIN : Ol GERE) (Best.58)
™ ABSORB o= # 330 —
SPACER TP PISTON (%) CAMBER ANDLE
h I : HEX N 2 3 4 Houes T
h m 3 oo 3w THICKNESS T— et
= SWAY BAR (hE1s
SPRING (83%) w (Prt®)
~ UFPFPER LINKAGE Racing Green W
INNER SFACER ! DROOP (EE7572)
BLADDER FOAM
h‘f (B TEERE48) 18
| -4 .Q mmr
ves [ mo V] ——
FOLLING O DOWNSTOP
SHIMS areen | REBOUND (5435) (S L PR
BEARING 0 % —3[' il
HOUSING —_—
TOE ANGLE (5%75)
LOWER o [ASTER (FEFA) o 710 °
O .
LOWER WISHBONE SHIMY 0 —

© UFPFPEH DECK SCREWED FOSITIONING

Y| O M
v MNOTOR MOUNT SCREWED FOSITION]

4
=
]
E FRONT THREAD BT oo
E REARTHREAD 1B6
E WHEELBASE 228 oo
S WETGHT 1280 &
S &
2 - LOMMENT:
_,,,5 QILE) LZZ LRSS | spup gean snm B8] 7 | B4 prrow | piovon e 48 7
o ] Ly moron s Tombie EVOIT5 | garreay ) Tombie G000
éygpr Tet 7 Set £8C =®#)  Jombie IG0A sepug wams)  PowerHD DIZ
whEeL Set / Sat sooy =% Bitz YRS M wive =% Standard
70E TeAToEnT \o O [ MG Or FINAL DRIVE RATIO (&tt) [SPUR /PINION X¥1.9):1 = 3.74




\

Ratio
1.90 15
16 17 18
84 | 10.64] 9 19 | 20 | 21 No. OF 4
: 98| 939 8 2 | 23 | 2 - 8 PITCH
83 10.51] 9.86] 9.28 www MMO 798 7.60| 7.25| 6.94 m&mm 25 26 27 28 29 20 v—z_oz Qm>x
82 - - 30| 7.89 - . 31 | 32
P T e e BT e 0 I i R 93 | o4 | 35 | 36 | 37 | 38 | 39
: 62| 9.0 - : 08| 6 40
m 80 | 1013 950 8 wm 855 8.10] 7.70] 7.33] 7.00 m.wu 6.49| 6.23| 5.99 41 a2 | 43 ] a4 | 45 | 46
79 . 8.44| 8.00| 7 - 69| 6.41| 6.16
0) 10.01] 9.38| 8.83] 8.34| 7.9 60| 7.24] 691 661] 633 & 592 570
14 78 9.88] 9.26) 8.72 m.ww 90| 7.51] 7.15| 6.82] 6.53 m.mm .08 5.85] 563| 543
” 9.75 : 7.80] 7.41| 7.0 : 6.00| 577 5
D 75| 9.14| 861 8.13 .06) 6.74| 6.44| 6.18 56| 5.36| 5.18
o |76 | 9.63] 903 849 5.02 W.uo 7.32] 697 665 636 6.10 5.93| 6570| 549] 529] 511] 4.94
0 |75 | 950 . : 60| 7.22| 6 : 10| 585 5.63 . :
- 8.91| 838] 7 88| 6.56| 6.2 d 542 523 5
: 92| 7.50 28| 6.02[ 5.78 04| 4.88] 4.7
T | 74 | o37] 819 . 713] 679 6.4 : 555 535 5.1 72
(& 73 925 867 MWM 7.81| 7.40| 7.03] 6.70 m.ww Mww 594| 570| 548 5.28 m.om MMW 4.81) 4.66| 4.51
= | 72 | 912 855 5.05 W.Mv 730] 6.94] 660 630 6.03 M.wm 562] 541] 521 502 4.85 M.Mw 4.60| 4.45| 432
o 71 8.9 : : 7.20| 6.84 - : . 555| 5.3 - : : 454| 4
99| 843 7.94 : 6.51| 6.22 33| 514) 495 39| 4.26] 4.14
. 749 7 : 5.95| 5.70 : 4.78| 4.62 :
0 70 8.87 10| 6.75| & 547 5.26 4.47| 4.33
. 831 7 42| 6.13 : 5.07| 4.89 : 420 4.08
< 82| 739 7 5.87| 562 4.72| 4.56 - 3.96
69 574 00| 665 633 5.40| 5.19] 5.00 : 4.41| 4.28| 4.15
L 4 8.19| 7.71| 7.28 - 6.05| 5.78| 554 : 4.82] 4.65 4.50 d 4.02] 3.91 3.80
68 | 861 8 . 6.90| 6.56| 6.2 - 5.32| 512| 4.9 50| 4.35| 4.22| 4 :
() . 08l 760 74 24| 596| 570 5 93| 4.75] 459 44 09| 397 385 3
67 | 811 7 : 18| 6.80] 6.46] 6 : 46| 524 504 4 : 43| 4.20| 4.16] 4 : 75| 3.65
. . 60| 7.15 15| 5.87| 5.62 86| 4.68| 4.52 03] 3.91| 3.80
O | 66 | 836 - 6.76| 6.40| 6.08 : 538 517] 497 - 4.37| 4.23] 4.10 : 3.69| 3.59| 3.50
. 784 73 : 579 553 5 . 4.79] 4.61 : 3.97| 3.86 :
2 65 .38| 6.97| 6.60 29| 507 4.86 4.46| 4.31| 441 : 3.75| 3.64| 3
823 772] 7 : 6.27| 597| 5 86| 4.68| 4.50| 4 A7) 404 3.92 54| 3.45| 3.36
: 26| 6.86 70| 545| 523 34| 419| 4 : 3.80] 3.69] 3 :
64 86| 6.50] 6.18 23| 5.02| 4.82 05| 3.92| 3.80 59| 3.49| 3.40
760 7.15| 6 - 588 561| 5.37 : 4.64| 4.48| 4.32 : 3.68] 3.58] 3.47 : 331 323
63 : 76| 6.40| 6.08] 5.79 - 515| 4.94] 475 4 - 4.18| 4.05| 3.92] 3 : 3.38] 3.29] 3.20 -
7.04] 6.65 . 79| 553 5.29| 5.0 : 57| 441 4.26] 4 : 80| 369 358 20| 312 3.04| 2.97
62 65| 6.30] 599 5.70 07| 4.86] 4.68 12| 398 3.86 3.48| 3.39| 3.30 :
: . 5.44| 5 : 450 4.34] 4 : 3.74| 3.63 : 3.22| 3.14
6.54| 6.20] 5 20| 4.99] 4.7 19 4.05| 3 3.53| 3.43 : 3.06] 2.99
: 89| 561 5.35 79| 4.60| 4.43 92| 3.80| 3.68 3.34| 3.25| 317 :
- : 512 491 4 : 4.28| 4.13| 3.9 : 3.58| 3.47| 3 : 3.09| 3.01
- : 71| 453 99| 3.86| 3.7 38| 3.29| 3 2.94| 287
Ratio . 436 421 4 74| 3.63| 3.5 20| 312 3
. 06| 393 38 52| 3.42| 333 3 04| 297 290 2
1.90 20.00 | 21.00 [ 22.00 .80] 3.68] 3.57| 3.46 - 24| 3.15[ 3.07] 2.99 - 83| 2.76
112.00] 1064] 10.13] 967 23.00] 24.00] 25.00] 26.00] 27.00] 28.00 3.37| 3.27] 3.18] 3.10] 3.02 2.92| 2.85| 2.78| 272| 266
e RS K B B B Y7 B X 7.88] 7.60 T 31.00] 32.00] 33.00] 34.00] 35.00 No. OF 64 PITCH PINIO . 205 287] 280 274] 268] 2.
T1o00| 1045] 995 9.50 9.0 s79l saal 11l 781 783 7 7.09 5.65 - .00 36.00 [ 37.00 | 38.00| 39.00 | 40.0 N GEAR - : 262| 2.56
s ool 036 sel o w.ow 571 86| soal 772 7. 7.27]_7.03] 6.80] 659 6 - .00] 41.00 [ 42.00] 43.00] 44.00
.00) . 746 7. .39 45.00 | 46.00
“Nw.% “W.wm 9.77| 9.33] 892 m.mw Mwﬂm_ 7.97) 7.67 7.40 qw M.MM M.MA 653 6.33] 6.15 47.00 | 48.00] 49.00 | 50.00 51.00 ] 52.00 | 53.00 | 54.00
. 17| 9.68] 9.24] 8.84 - . 7.80] 7.60] 7.33 - : 68| 6.47| 6.28] 6.0 - .00 | 55.00 | 56.00 | 57.00
106.00| 10. 2 847 813 7. B 7.08] 6.84] 6. .09] 5.92 .00 | 58.00 | 59.00 | 60.00
105.00 wmw wmw w% 8.76] 839 8.6, wwm W.MM 726] 7.01] 678 mmm M.MM_ MWM 6.04| 586] 570 £1.001 62.00 63.00 1 64.001 65.00
- : .07] 867 831 - : 7.19| 6.94 y - : 5.98| 5.81
104.00] 9.88] 941 898] 8 7.98]_7.67] 739] 7.3 6.71] 6.50] 629 6.10] 5 5.65 5.49
0300|979 932] 890 mmw Nm e WS R EF R M.mm 6.04] 6.23] 6.05 muww Mwm 5.50] 5.44] 530
o “wwwm 969] 9.23] 881 843] 806 Www W.ww B G E MM 618 599 61| 565 MM mww 525] 512
< oo o0l 914l a7zl sma] 800l 7. 25| 718 692 668 6.46] . 612 593 576] 550 5 34 5201 507, 4.94
% %wo%uo M.ww M.om s6a| 826 792 W.i W.m“_ 6385 662 640 M.MN M.mm 5.87| 570| 554 m.wm M.Mw M“M 5.02] 489 477
- : .06 8.55| 8.18 - - 04[ 679 655 6 - 00 582 564 548 5. - 10| 497 485 4
98.00 | 9.31 7.84| 750 7.2 33[ 6.13[ 5.94 8| 533 519 73| 461
4 887 846 810 7 3| 697) 6.72] 649] 6.27 5.76] 5.59| 5.43] 5.05| 4.92| 4.80| 4.68
=) 9700 | 9.22| 878 8.3 .76] 7.45| 7.16| 6.90| 6.65 - 6.07| 5.88] 570] 5 - 528 514 500 48 - 4.57) 446
38| 8.01| 7.68 65| 642 6.21 53| 537] 52 87| 4.75| 4.63| 4
o [eeoo] erof seol s29 68| 7.37] 7.09 683] 658 6. 601| 582 564] 548 3| 5.08] 4.95] 482] 4 52| 442 432
& 2500 003 860 - 7903| 760 7.30] 7.02] 6.7 58| 6.36] 6.14] 595 576] 55 48] 532 5.7 503 4.0 a. 70| 4.59| 4.48| 4.37| 4
- .20] 7. .76] 6.51 58] 5.42[ 5. 90| 4.77) 4.66 28| 4.18
L Y www w.mN ool eal car MM M.om 588] 570] 553 536 mww www 4.98]_4.85] 4.73] 461 M.M“ 443 4.33] 4.23] 444] 405
O o300 e a1] 8 . 4] 714 e87] 661 6 y o] 582 564] 547 531 5 07| 4.93] 480[ 468 50| 4.30] 420| 419 4.10
= 03| 7.6 .38| 6. 5.16 4.56 4.01
= [9200] 87 .68 7.36| 7.07| 6 16| 5.95| 576 5.58 - 5.01] 488 47 4.45| 434 4.24 : 3.92
4| 832] 7.5 7.60 80| 6.54] 631] 6.09 541| 525 5.10| 4 5| 463 451 4 215| 4.05| 3.97] 3
” Meoo 55| 823 76| 752 W.MW 6.99| 672 647 624 m.om_+mo 570 552l 535 5200 505 ».ww 483 470 458] 447 ».Mm M.uo 420 410 401] 392 u.mm =
0.00 | 855 8.44] 7.77] 7. 20| 692 665 640 6.18] 5 53] 564 540] 5.30] 5.14] 499] 4. 478] 465] 453] 4 36| 425| 415 4.06| 3 841 3761 3.68)
© Mool sal 5 777 743 7.13] 6.84] 65| o 6.18] 596] 5.76] 558 5.4 5.14] 499] 486] 472 460] 4 442 431 a21] 411 97| 388 380| 372 364
T 8.05|_7.69] 7.35 7.05] 676 6. 633 6.11] 590 570 55 0] 524] 500 404] 480] 467] 4 48] 437] 426 46| 4. 402 53] 384 376] 368 25
o= sa6] 796 700 727 76| 6.50] 6.26] 6.04] 583 2| 534 518 5.0 480 4 67 255 243 232 222 a 07| 397] 38| 380 3 68| 361] 353 346
) | ero0| s27] 77| 7.51 21 61| 669 643 619 s97] 5 64| 545 528 5.42] 4.97 4 75| 2.62] 4.50] 438] 428] 4 412] 402 393 384 72| 364] 357| 350 343
S [esoo [ s17| 7.78] 7. BT Byer e e et e B B B 1A Ao 45 410 457 445] 434 4. P Iy e e e B B B ey 49 590
2 [85.00 - 743] 7.10] 6.81] 6.54 12| 500 570] 551] 5.33 07| 4.92] 478] 464] 452 4 34| 423 212] 403] 393| 3. 380] 3.72] 364 356 349 3. 3.39] 3.33] 3.26
69| 7.34] 7.02 . 6.28] 6.05| 5.84| 5.6 - 517| 501 4.86] 4 - 40| 429 4.18| 4.08 - 384 376| 3.68 49| 3.42] 3.35| 3.29
84.00 6.73| 6.46 63| 545 527 72| 459 447| 4. 3.98] 3389 3 3.60| 3.52] 3. 3.23| 3.17
300 7 25| 694 665 638 M”w_ M.Mw mwm 557| 5.38] 5.21 me M,Mw M.WA 467 454 iw »w.w M.ww M.ww 403 394 384 w.wm WMW w.mlw_ 3.56| 3.48| w.ww wwm_ MWM 325 3.19] 3.3 3.07
82.00 6.86] 6.57| 6.31] 6.07 m.ma - 5.50] 5.32| 5.15 ».ww ». 75| 4.61] 4.49] 4.36 A. - 3.99] 389 380 w.w - - 3.52| 3.44] 3.37 y - 3.22| 3.15| 3.10] 3.0
: . ] g : 84| 469 4 : 25| 4.14] 404 3.94] .71] 3.63] 3.55] 348 : 3.31| 324| 3.18 041 _2.99
81.00 6.49| 623 599 577 me 544| 526| 509 493 4 56| 4.43] 4.31] 4.20 3.85] 3.76] 367 : 3.40] 3.33] 3 3.12| 306 3.01
- . 56| 5.37 2 78| a64] 451 2 2.09] 390 389 3 - 359 351| 344 271 324] 318 3.1 2,95 2.90
80.00 6.16| 592 570 550 519 503 487] 472 45 4.38] 4.26] 4.15] 4.04] 3 .80] 371 3.63] 3.55] 3.47] 336] 3.30] 323 3.17 12| 3.06] 3.01[ 295 2.90
79.00 soo| 503l 543 531] 513 496 481 4660 ».m@ wa5| _a33] a21] 410 399 wmx 85| 375] 367] 358 350 343 3.40] 333 3.26] 3.19] 3.3 311|305 299 2.04] 28] 263 2.89
78.00 2082 500] 5.07] 4.90] 475 461 53] 440 4.28] 4.16] 4.05] 3.5 ool seol 71| 362 354] 346] 3. 336 320 3.22] 315 3. 301 a0t 296 290 285 2 278 274
77.00 - s6| 5.8 5.00] 484 469 4. 4.47] 4.34] 422 411] 4 05| s8] 575 366 s8] 350 3. 39 331 325] 3.18] 31 13| 307 301 298] 200 2 80| 2.75| 271 266
520 511 69| 4.55] 4.41] 4.29) .00] 390 380 37 - .50 342 335 327 12| 3.05] 3.00 2 : 285 280 275
76.00 494 a78] 463[ 449 4.17| 4.06| 3.95] 385 71| 362 353] 3450 338 321[ 3.14] 3.08] 302 94| 289] 2.83] 278 2.71| 2.66] 2.62
7500 504 488| 472 457 ?m_k_ 23] _a.12] a01] 300 5. 575 566 857 349 3 38] 330] 3.23] 3.7 370 304 2. 296] 290 285 260 2 273| 260 264] 260 255
- X . ] - 80| 3.71] 36 21| 334 326 3.9 04 298] 292 287 80| 2.75| 2.70| 2.65 55251
74.00 4.81] 466 451 438 Mmo 418 406 3.95| 3.85 61] 3.53] 345 337 3.13[ 3.06] 3.00] 2 281 276 2.7 261 257 252 2
: - 25| _2.13]_a.01 85| 3.75| 3.66] 3.57| 3.4 37| _3.20] 3.2 315[ 309 - 94| 2.89| 2.83] 27§ 71| 267] 262 258 48| 2.44
460|445 432 419 4 390] 380 370 3 48] 340 333 3.25 3.02] 2.96] 291 2.73| 2.68 58| 2.53| 249 245
. o7l 3. : 61| 3.52 : 3.18] 3.11[ 3.0 - 3.15] 2.80[ 2. 263 259 2 241| 2.38
430 4.26] 414] 400 www M.mm 3.75]_3.65| 3.56] 3.48 M.MM_ 3.36| 3.28| 321| 314 307 wom w.wm 293| 287| 281 276 WH w% 265 260 2.56 NM_ M.wo 246 242 238 235[ 231
! 0] 5.70] 361 5.52 3.43] 33| 331] 5.24] 5.17] s.10] 3.08] 2.7 95| 2.89] 283] 278] 272] 267 m.mm 261 257 252] 248 2. | zaf 2ol 236l 250l 229
35| .27 s20] 312 506 200 2 21| 285] 279] 274] 269] 2. 63| _2.58] 2.53] 249 2. aa| 2a0] 236] 232 220 o
00| 2903 287] 281] 276] 270 265 zodl 259] 254 250 246 T T 2
T e B S R YR PR M,wm 234 230 226 223 Nmm
4] 230 227 203 220 219




Spare Parts / AN7IN\—"Y

N
S
>

3RAC-BE4816/V3 3RAC-BS4803S 3RAC-BS4806S 3RAC-ER2506 3RAC-P5 3RAC-P3 SAK-C101
‘;g‘m B\;'*B" Cap Set Steel 4.8mm Ball Stud Steel 4.8mm Ball Stud E-Clip2.5x6x0.4-10pcs P50 Ring (4.8 X 1.9mm) P3 O Ring (2.9 X 1.9mm) g;;'cmgecfgp;ia' Set For
48mm ALy Ty b L=3 (10 pcs) L=6 (10 pcs) E-2 Uy 725mm(KE)x  P50-U>% (48X 1.9mm) (5pcs) BOSILES 27 F Ty b
16mm V3 ??—II/A;SmFm ;?—)b;Smr: 6mm(5MZ) x 0.4mm (Bdz) P30-1) % (29X 1.9mm)
¥ 250 A—IbRZvFL=3 R—IbZZ v FL=6 - 104 ¥ 150 ¥ 250 (5pcs ¥ 250 ¥ 3600
(o) ¥600  (10m) ¥ 460 Bped
SAK-C101/A SAK-XS110C SAK-C101/B SAK-C101/C SAK-C101/E SAK-65F/V2 SAK-C109 .
Gear Differential Housing For Gear Differential Spacer M3.6 x 9.5 x 0.1 Spacer For Front Pulley Housing For SAK-C101/E Diff. Outer Joint 2mm Gear Differential Gear Set- Suspension Pivot Bushing
3RACING Cero Set For Sakura XI Sport 3RACING Cero 3RACING Cero For Cero Sport Ver. 2 For #SAK-65 4.8mm For 3RACING Cero
w09 RS 77T N\9YUY5  Sakura Xl Sport B M3.6x9.5x0.1 RX—H— €Oy bS 7av bk 3RACING Cero Sport Fj . e o LOHYARY Y3y
7o AR—H—ty k ARSI DY FI7TIE—YaA Y 2mm SAK-6SRFTF7HT &Y b ERy LTy 48mm
¥ 800 ¥ 230 ¥ 600 ¥ 600 ¥1000 7P ya60 ¥ 600
SAK-C110 SAK-C113A SAK-C114 SAK-C118 SAK-C118B SAK-C119 SAK-C120
Suspension Pivot Bushing  Lower Wishbone Spacer Suspension Pivot Ball 4.8mm  Spur Gear Locker For Silicon O ring5x7 Motor Mount Battery Belt Tension Nut
5.2mm For 3RACING Cero  For 3RACING Cero Ultra 2.0  (Steel) For 3RACING Cero 3RACING Cero for Cero SpacerM2.5x4x 6 For 3RACING Cero
O YAV 3Y Cero Ultra 2.0A OB ARV a3y 0O ZN—F70OvH— Cero¥Ja>0u>y For 3RACING Cero Rd= L2170 SRV A N
ERy 7y 5 52mm EI\'?'?—'?;(‘V“/J. ERY bR—IU 4.8mm SJ2 M5x7x1 E-4—3v b FTvvarvitvhb
¥ 600 F—YAN=Y— ¥y 460 ¥ 600 ¥ 600 ¥ 190 VTV RR=Y-y 400 ¥ 400
SAK-C121 SAK-C122 SAK-C123 SAK-C132 SAK-C135 SAK-C136 SAK-C137
Differential Bearing Differential Bearing Steering Post M8.5x 12,5  Ball Joint 4.8 Upper Wishbone Spacer Front Upper Wishborn Ball M4 x 16 Turnbuckle For
Housing High Profile Housing Low Profile For 3RACING Cero For 3RACING Cero For 3RACING Cero Cap 5.2mm 3RACING Cero
For 3RACING Cero For 3RACING Cero A RFT7IVVI KA avIvbS R—baqv b £ATYN=T1 LOvIVES 7AVET Y= Max162—V Ny )b
gufjw;iggzﬁ znzljb;?\zsz7 M8.5x12.5 48 v aR—Y AR—H%— PEASTEY: bl
NP B SidP I3 - P
NrTagren . ¥ 400  alzdsrin . ¥ 400 ¥ 800 ¥ 600 ¥ 600 T/F¥vISImm oy goq ¥ 800
“ “ “ o O #O 4
e S s .’ O [ o) [ o)
e O L s (o)

SAK-C138A

Suspension Pivot Ball with

SAK-C138B

Suspension Pivot Ball with

SAK-C138C

Suspension Pivot Ball with

Screw 4.5mm x 5.2mm (Steel)Screw 6.5mm x 5.2mm (Steel) Screw 8mm x 5.2mm (Steel)

SAK-40B
Universal Shaft Roller
For 3racing Sakura Zero

SAK-C145
M3 x5x10Ring For
3RACING Cero

SAK-C148B
Universal Swing Outer
Shaft For 3RACING Cero

SAK-C150B
Big Bore Low Profile
Absorber Ball Cap For

O YRRV Y 3VERY O YRRV Y 3 VERY LA YRRV Y 3VERY 3L—¥ >4 « Sakura ZeroF M3x5x10Y >4 0 1Z—-%b 3RACING Cero
FR—v2s asmmxsomm  FR—LZI65mmx52mm  kR—/L%D 8mmx5.2mm I=—HWT 7 bo—5— ALY TTIR—Y v T b i<
¥ 1000 ¥ 1000 ¥ 1000 ¥ 310 ¥ 400 ¥ 1000 #2054y ¥ 800
SN
/)
&
A
A
s
SAK-C150D SAK-C150H SAK-C152 SAK-C158A SAK-C159 SAK-C161A SAK-C161B
Big Bore Low Profile Big Bore Low Profile Cero Servo Horns For Motor Mount for S3M306 (Japan ) Belt 102T Servo Mount for Servo Mount plate for
Absorber Diaphragm For ~ Absorber Top Cap For 3RACING Cero Cero FWD Sport For 3RACING Cero FWD Cero FWD Sport Cero FWD Sport
3RACING Cero 3RACING Cero o HY—RKk—> Cero FWD SportF S3M306 (A 74 &) Cero FWD SportF Cero FWD SportF
€O EvS AT O— oy IRy - E-2—IUVt ~Jb k1021 H$—RII b H$—RIIV b TL—t
TaITAIVTIV=I\; Ta77AIVT IV —IN—
#A77IL ¥600  hy7Evy7 ¥ 800 ¥ 600 ¥ 2600 ¥ 800 ¥ 1000 ¥ 600



https://3racing.shop/products/3rac-be4816-v3-4-8mm-ball-cap-set-16mm_-v3?_pos=1&_sid=b064ff367&_ss=r
https://3racing.shop/products/3rac-bs4803s-steel-4-8mm-ball-stud-l-3-10-pcs?_pos=6&_sid=e8d56b9db&_ss=r
https://3racing.shop/products/3rac-bs4806s-steel-4-8mm-ball-stud-l-6-10-pcs?_pos=5&_sid=e8d56b9db&_ss=r
https://3racing.shop/products/e-clip?_pos=1&_sid=3ddd1fdbc&_ss=r&variant=35685844975774
https://3racing.shop/products/3rac-p5-p5-o-ring-4-8-x-1-9mm?_pos=1&_sid=aa7a9ec6b&_ss=r
https://3racing.shop/products/3rac-p3-p3-o-ring-2-9-x-1-9mm-5pcs?_pos=16&_sid=aa7a9ec6b&_ss=r
https://3racing.shop/products/sak-c101-cero-ultra-gear-differential-set?_pos=17&_sid=e460fc945&_ss=r
https://3racing.shop/products/sak-c101-a-cero-ultra-gear-differential-housing?_pos=9&_sid=712c2652e&_ss=r
https://3racing.shop/products/sak-xs110c-gear-differential-spacer-set-for-sakura-xi-sport?_pos=8&_sid=28c044b43&_ss=r
https://3racing.shop/products/sak-c101-b-m3-6-x-9-5-x-0-1-spacer?_pos=6&_sid=8868ec54a&_ss=r
https://3racing.shop/products/sak-c101-c-cero-ultra-front-pulley-housing?_pos=2&_sid=8868ec54a&_ss=r
https://3racing.shop/products/sak-c101-e-diff-outer-joint-2mm-for-cero-sport?_pos=4&_sid=8868ec54a&_ss=r
https://3racing.shop/products/sak-65f-v2-gear-differential-gear-set-ver-2-for-sak-65?_pos=1&_sid=2373f7d6a&_ss=r
https://3racing.shop/products/sak-c109-suspension-pivot-bushing-4-8mm-for-3racing-cero?_pos=1&_sid=cbb52e6dd&_ss=r
https://3racing.shop/products/sak-c110-suspension-pivot-bushing_5-2mm-for-3racing-cero?_pos=1&_sid=46e1cfb30&_ss=r
https://3racing.shop/products/sak-c113a-m6-bowed-e-ring-for-3racing-cero-ver-2?_pos=4&_sid=46e1cfb30&_ss=r
https://3racing.shop/products/sak-c114-suspension-pivot-ball-4-8mmsteel-for-3racing-cero?_pos=7&_sid=46e1cfb30&_ss=r
https://3racing.shop/products/sak-c118-spur-gear-locker-for-3racing-cero?_pos=6&_sid=46e1cfb30&_ss=r
https://3racing.shop/products/sak-c118b-silicon-o-ring-5-x-7-for-3racing-cero?_pos=11&_sid=46e1cfb30&_ss=r
https://3racing.shop/products/sak-c119-motor-mount-battery-spacer-m2-5-x-4-x-5-for-3racing-cero?_pos=10&_sid=46e1cfb30&_ss=r
https://3racing.shop/products/sak-c120-belt-tension-nut-for-3racing-cero?_pos=7&_sid=0e2dff366&_ss=r
https://3racing.shop/products/sak-c121-differential-bearing-housing-high-profile-for-3racing-cero?_pos=10&_sid=0e2dff366&_ss=r
https://3racing.shop/products/sak-c122-differential-bearing-housing-low-profile-for-3racing-cero?_pos=9&_sid=0e2dff366&_ss=r
https://3racing.shop/products/sak-c123-steering-post-m8-5-x-12-5-for-3racing-cero?_pos=8&_sid=0e2dff366&_ss=r
https://3racing.shop/products/sak-c132-ball-joint-4-8-for-3racing-cero?_pos=12&_sid=5f6eaddad&_ss=r
https://3racing.shop/products/sak-c135-upper-wishbone-spacer-for-3racing-cero?_pos=2&_sid=5f6eaddad&_ss=r
https://3racing.shop/products/sak-c136-front-upper-wishborn-ball-cap-5-2mm-for-3racing-cero?_pos=5&_sid=5f6eaddad&_ss=r
https://3racing.shop/products/sak-c137-m4-x-16-turnbuckle-for-3racing-cero?_pos=4&_sid=5f6eaddad&_ss=r
https://3racing.shop/products/sak-c138a-cero-suspension-pivot-ball-with-screw-4-5mm-x-5-2mm_%E6%93%BA%E8%87%82%E6%B3%A2%E5%AD%90_sj2?_pos=19&_sid=5f6eaddad&_ss=r
https://3racing.shop/products/sak-c138b-cero-suspension-pivot-ball-with-screw-6-5mm-x-5-2mm_%E6%93%BA%E8%87%82%E6%B3%A2%E5%AD%90_sj2?_pos=11&_sid=5f6eaddad&_ss=r
https://3racing.shop/products/copy-of-sak-c138a-cero-suspension-pivot-ball-with-screw-4-5mm-x-5-2mm?_pos=9&_sid=5f6eaddad&_ss=r
https://3racing.shop/products/sak-40b-universal-shaft-roller-for-3racing-sakura-zero?_pos=4&_sid=626ff8de5&_ss=r
https://3racing.shop/products/sak-c145-m4-x-6-x-1-o-roing-for-3racing-cero?_pos=5&_sid=67dcd6ba0&_ss=r
https://3racing.shop/products/sak-c148b-universal-swing-outer-shaft-for-3racing-cero?_pos=16&_sid=67dcd6ba0&_ss=r
https://3racing.shop/products/sak-c150b-big-bore-low-profile-abosrber-ball-cap-for-3racing-cero?_pos=5&_sid=97ff0fd9b&_ss=r
https://3racing.shop/products/sak-c150d-big-bore-low-profile-absorber-diaphragm-for-3racing-cero?_pos=4&_sid=97ff0fd9b&_ss=r
https://3racing.shop/products/sak-c150h-big-bore-low-profile-absorber-top-cap-for-3racing-cero?_pos=8&_sid=97ff0fd9b&_ss=r
https://3racing.shop/products/sak-c152-cero-servo-horns-for-3racing-cero?_pos=13&_sid=fe9fc0932&_ss=r
https://3racing.shop/products/sak-c158a-motor-mount-for-cero-fwd-sport?_pos=16&_sid=fe9fc0932&_ss=r
https://3racing.shop/products/sak-c159-s3m306-japan-belt-102t?_pos=9&_sid=fe9fc0932&_ss=r
https://3racing.shop/products/sak-c161-servo-mount-for-cero-fwd-sport?_pos=3&_sid=d511c3ff9&_ss=r
https://3racing.shop/products/sak-c161b-servo-mount-plate-for-cero-fwd-sport?_pos=4&_sid=d511c3ff9&_ss=r

Spare Parts/ AN7I\—Y

%2 || . 0,0 o ke ]
o0 °° o O o¥O oo
Q0 o O ¢
SAK-C162 SAK-C166 SAK-C167 SAK-C167A SAK-C167B SAK-C171 g
Cero FWD Motor Adaptor ~ Cero FWD Rear Outer Shaft M3 x8x 1.0 lower M3 x8x 1.5 lower M3 x8x 2.0 lower Advance Stabilizer Locker geArtl)(U(liJa7D2ecal
Suspension Spacer Suspension Spacer Suspension Spacer For 3RACING Cero
3RACING Cero FWDA 3RACING Cero FWDA M3x8x10 M3x8x15 M3x8x20 3RACINGCerol  CeroUltra H—Ib
E—R—THTR— YFTIR—D T b D'?’U—UX’\“/‘/E‘/ ay7—4ARYY 3y 5'27—*77(’\/73/ T RENVR s RZESAH—
¥ 1000 ¥ 1000 ANTY- ¥ 600 RAN—%-— ¥600 AU ¥ 600 BOvA— ¥ 1000 ¥ 400
SAK-C175 SAK-C176 SAK-C177 SAK-CM101 SAK-CM102 SAK-CM103 SAK-CM103A
Bumper Set Anti-Slip Battery Pad Anti-Slip Battery Pad for Front Composite Wishbone Rear Composite Wishbone  Fiber Glass Main Chassis Fiber Glass Main Chassis
For Cero Ultra For Cero Ultra Cero FWD For M Chassis Cero For M Chassis Cero 210mm for M Chassis Cero  225mm for M Chassis Cero
tavILSA Ov k> £OFWDA M v —£0m M v —>£0R MY =2t 0R/ MZ vy =+ 0R
JASZACE NN Y Vo = 1) — Sy K s VwFE— 5y R 7avraAvEIy b DyavRIv b JSRT7AIN—H GZRT7AN—H
BYIESHINY TU—/\y R AYIESNYy 7=\ B Sy afeY A 115 0—2 X1 e—y
KN YV AR P — ol
¥ 1200 ¥ 400 ¥ 400 ¥ 1200 ¥ 1200  30mm ¥ 2400  Jo5mm ¥ 2400
P T
/f' ‘\ / 3
‘ J // ,"3
/ I
:“‘
£ {/‘
_z“{ zf
{7
o’
SAK-CM104 SAK-CM104A SAK-CM105 SAK-CM105A SAK-CM106 SAK-CM107 SAK-CM107A
$3M249 Rear Belt 210mm ~ 53M279 Rear Belt 225mm  Fiber Glass Upper Deck  Fiber Glass Upper Deck ~ Bulkhead Cover For Front Shock Tower For Rear Shock Tower For
for M Chassis Cero :;)r M Chas)Z'S g;ro ﬁﬂ Omm L‘"g‘ Chassis Cero  225mm for M Chassis Cero M Chassis Cero M Chassis Cero M Chassis Cero
MY+ —+0f Zy—t0 2 ¥ _vtn MY p—>tnm M4 —2 M +—+0f M2 +— &0/
S3M249 U 7 AIL b S3M279 UT AV b 225mm  ZTAZTAIR gIRITAIR ,‘-,/I,)‘;,\;)fsi}?\»_ JavibyavorI— P 3;7/; o—
210mm ¥ 1000 ¥ 1000 "¥ 1600 "¥ 1600 ¥ 1200 ¥ 600 ¥ 600
SAK-CM108 SAK-CM109 SAK-CM110 SAK-CM111 SAK-CM111A SAK-CM112 SAK-CM112A
Stabilizer Set For M3 x 5 low profile upper Knuckle for Front Knuckle Arm for Rear Knuckle Arm for Swing Shaft Set For Swing Shaft 33.5mm For
M Chassis Cero deck screw M Chassis Cero M Chassis Cero M Chassis Cero M Chassis Cero M Chassis Cero
MYy —+0OH TYyIN—Fv+A MY v—2+0OR MY vy—2t0OHR MY vy—2t0R MY v—2+0OR MY v—2+0OR
2BESAH—ty b M3x5A—7O774Ib E 212 70V by VT — L U7y o7 —L RAVGYvT My b ARA VT 47 +33.5mm
¥ 1000 A¥Ya— ¥ 1000 ¥ 1000 ¥ 1600 ¥ 1600 ¥ 2400 ¥ 1200
SAK-CM113 SAK-CM114 SAK-CM115  SAK-CM116 SAK-CM117 SAK-CS102 SAK-CS103
Upper Wishbone for Fan Mount for Fiber Glass Main FhBSSIS Fiber Glass Upper Deck for Weight Distribution 80G Front Solid Axle Centre Pulley 20T
M Chassis Cero M Chassis Cero for Cero M Chassis FWD Cero M Chassis FWD For Cero M Chassis FWD For Cero Sport For Cero Sport
M ¥ — &0 My —LOR M ¥ —< £ OFWDA M> ¥ —>tOFWDA M ¥ —>£0R £ARK—YA R K—YE
Ty I— gy 1R— T7YRIVE ISRT7AN—R ISRT 741\~ EY) 80G 7Y kVUy F eva-J-U—
¥ 1000 Y 400 *1¥¥w—y ¥ 2400 TYR-TvE ¥ 1600 ¥ 2000 7AW ¥ 1200 207 ¥ 800
SAK-CS116 SAK-CS117/A SAK-CS124 SAK-CS124/A SAK-CS125 SAK-CS142 SAK-CS150
Composite Bulkhead Backward Placed Aluminum Composite Steering Steering Step Screw For Twist Bar 19mm For Outer Shaft_Hub_3mm Composite Big Bore Low
For Cero Sport Motor Mount For Cero Sport System For Cero Sport Cero Sport Cero Sport For Cero Sport Profile Absorber
R d=b & V)| tORR—VAEARE €ORK—Y A +OXKR—YHA Oz R—VH +ARKR—VH For Cero Sport
aAVERIY ML IAY K DTIVIRHE—Z2—-IV+ :lfﬂ'_;l/j oo RAFTVIGRTY TR WA R FA—19mm TIR—v 7 bN\T 3mm AVERIy bEYITRT
¥ 800 ¥ 1600 ATTVYIYATLY g4 ¥ 500 ¥ 500 ¥ 800 2579771V ¥ 600

AN


https://3racing.shop/products/sak-c162-cero-fwd-motor-adaptor?_pos=7&_sid=9ae5ff59a&_ss=r
https://3racing.shop/products/sak-c166-cero-fwd-rear-outer-shaft?_pos=9&_sid=9ae5ff59a&_ss=r
https://3racing.shop/products/sak-c167-m3-x-8-x-1-0-lower-suspension-spacer-1?_pos=2&_sid=9ae5ff59a&_ss=r
https://3racing.shop/products/sak-c167a-m3-x-8-x-1-5-lower-suspension-spacer?_pos=5&_sid=9ae5ff59a&_ss=r
https://3racing.shop/products/sak-c167b-m3-x-8-x-2-0-lower-suspension-spacer?_pos=4&_sid=9ae5ff59a&_ss=r
https://3racing.shop/products/sak-c171-advance-stabilizer-locker-for-3racing-cero?_pos=3&_sid=a242ca3e2&_ss=r
https://3racing.shop/products/sak-c172-cero-ultra-decal?_pos=1&_sid=a242ca3e2&_ss=r
https://3racing.shop/products/sak-c175-bumper-set-for-cero-ultra?_pos=4&_sid=a242ca3e2&_ss=r
https://3racing.shop/products/copy-of-sak-c153a-rear-graphite-body<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>